samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

[Center 1.702500 GHz
[#Res B 51,000 kHz

Oooupied Bandwidh

N70(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

[Center 1.702500 GHz

(Center 1.702500 GHz
#Res BWW 51,000 kHz

N70(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

et 11.00 48

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.702500 GHz
#Res BWW 51,000 kHz

Ocaupied Bandwidth
f

Total Paver

N70(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

(Center 1.70250 GHz
#Res BW 100.00 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

N70(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.70250 GHz
#Res BW 100.00 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

(Center 1.70250 GHz
#Res BW 150.00 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N70(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.70250 GHz
#Res BW 150.00 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG472418M

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

v 1.00d8
Ref Level 30.00 dBm

start 30 MHz Stop 17.100 GHz|

‘Sweep 203 ms (80001 pts)

Function
dBm
dim

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz" Stop 17.100 GHz|

‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

v 1.00d8
Ref Level 30.00 dBm

start 30 MHz

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

dim

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Start 30 MHz

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

v 1.00d8
Ref Level 30.00 dBm

start 30 MHz

N70(10M)_DFT-s-

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width
dBm

Gl

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Vaiue

N70(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003
100100

= Power (WS
o N

Video BW 3.0 MHZ'

Function

N70(10M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left_

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ'

Function
Bm

Functian Width

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

High_CH

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Porer [RAS)
C 00100
RT o om0 !

Speck
ScaleiDiv 10 9B

5l

Video BW 3.0 MHz" Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ' Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report

Report No

.. FG472418M

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

5

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 50@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A9-17 of 26
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samranis. FCC RF Test Report Report No. : FG472418M
N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Allen: 308 Tig FreaRun  Canlar Freq 15
Gate Aug|Hokd: 500500
i St Mo

#PNO: Fast o
M Gan Low

Stop 1.705 GHz

Measure Traoe
Trace Type
P —

video BW 91.000 kHe' Span 100 kHz
Sweep 1.00 ms (1001 pts)

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp
_PASS

[spectrum Anayzer 1
(Channel Power

Stop 1.705 GHz

video BW 91.000 kHe' Span 100 kHz
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number : A9-18 of 26
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Trig: Frea Raun
o

n Low

Ref Lyl Offset 11.00 d8
Ref Vall Bm

N70(5M)_DFT-s-

Aiten: 40 68

Con
Froq k- Int

OFDM_BPSK_Edge_1RB_Right_High_CH

N70(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Alten 4068 Trig: Frea Run

n Low

Ref Ll Offset 11.00 d8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

| Start 1.685 GHz Stop 1.705 GHz,
4 Range Table

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Alten 4068 Trig: Frea Run

nlw R

Ref Ll Offset 11.00 d8
Ref Value

Stop 1.720 GHz

40 Range Table v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH_cHp

_PASS

Alten: 30 68
) Fast

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz'

N70(5M)_DFT-s-

Aiten: 40 68

OFDM_QPSK_Outer_Full_High_CH

Span 100 kHz
Sweep 1.00 ms (1001 pts)

Stop 1.720 GHz

| Start 1.700 GHz
4 Range Table

OFDM_BPSK_Outer_Full_High_CH

N70(5M)_DFT-s-

N70(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

Start 1.685 GHz

40 Range Table

Stop 1.705 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M
N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_p OFDM_QPSK_Edge_1RB_Left_Low_CH
ASS

ScaleiDiv 10.0 dB

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Stop 1.705 GHz

Measure Trace Trace
#Video BW 91.000 kHe' Trace Type

Total Channel Power

T peciral Densily

(RGO

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_p OFDM_BPSK_Outer_Full_Low_CH

1
KEYSIGHT Inout RF

inge Gragh
ScaleiDiv 10.0 dB

| Start 1.685 GHz Stop 1.705 GHz,
AMPRageTbe v

Measure Trace

#Video BW 91.000 kHe' Span 200 kHz
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number 1 A9-21 of 26
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Stop 1.705 GHz

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH_cHp
_PASS
!
KEYSIGHT Inout RF n a mn.‘ y;: i rg; Run  CanlarFreg 1

500500
None

#Video BW 91.000 kHe' Span 200 kHz
Sweep 1.00 ms (1001 pts)

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

| Start 1.700 GHz
4 Range Table

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Adten: 40 ¢

Start 1.700 GHz Stop 1.720 GHz

40 Range Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A9-22 of 26



SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH_cHp
_PASS

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz'

Span 200 kHz
Sweep 1.00 ms (1001 pts)

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten: 40 68

Stop 1.720 GHz

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

| Start 1.700 GHz
4 Range Table

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Stop 1.720 GHz

40 Range Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH_cHp_pA

Alten: 30 68
) Fast

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz' ‘Span 300 kHz]

Sweep 1.00 ms (1001 pts)

N70(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH_cHp_p
ASS
e

KEYSIGHT Inout RF

Canlar Freg 1
500500
[

Ao 3068 Tig: Fres fum
) Fa k: off

Sideo BIW 91.000 kHz'

Span 300 kHz
Sweep 1.00 ms (1001 pts)

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Start 1,685 GHz
AMRageTble v

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

Alten 4068 Trig: Frea Run
off

Start 1.685 GHz

Stop 1.720 GHz

40 Range Table v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(15M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_Mid_CH_cHp_

PASS

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz'

N70(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_Mid_CH_cHp_

PASS
[spectrum Anaiyzer 1
(Chane! Power
KEYSIGHT Inout RF

Canlar Freg 1
500500

[

Ao 3068 Tig: Fres fum
) Fast k: off

Sideo BIW 91.000 kHz'

Span 300 kHz

Sweep 1.00 ms (1001 pts)

Span 300 kHz
Sweep 1.00 ms (1001 pts)

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Adten: 40 ¢

Start 1,685 GHz
AMRageTble v

N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

Adten: 40 ¢

Start 1,685 GHz
AMRageTble v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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N70(15M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N70 MIMO-ANT(1+8)_ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0029 PASS NV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0023 PASS LV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0024 PASS HV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0056 PASS -30°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0050 PASS 20°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0056 PASS -10°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0063 PASS 0C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0056 PASS 10C

70 15 10 340500 1702.5 OFDM 50@0 0.0029 PASS 20C

70 15 10 340500 1702.5 OFDM 50@0 0.0036 PASS 30C

70 15 10 340500 1702.5 OFDM 50@0 0.0035 PASS 40°C

70 15 10 340500 1702.5 OFDM 50@0 0.0061 PASS 50C

Sporton International Inc. (ShenZhen) Page Number 1 A10-1 of 23
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 3.93 13 PASS
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM 50@0 5.01 13 PASS
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A10-2 of 23
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N70(10M)_DFT-s-OFDM_PI_2- N70(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trg FreaRun [0 Tig FresRun G
RT o Couping DX #F Gan Low 2 #F Gan Low
Align: Ao

S0 007w O (RO

Sporton International Inc. (ShenZhen) Page Number 1 A10-3 of 23
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 CF(’?‘SEEM 25@0 4.472 5.031
70 15 5 340500 1702.5 Cfé%'m‘" 25@0 4.4816 4.988
70 15 5 340500 1702.5 C&%’Z?WM 25@0 4.466 5.078
70 15 5 340500 1702.5 3’;’6052,\';"' 25@0 4.4869 5.104
70 15 10 340500 1702.5 CF(SSEEM 52@0 9.2657 10.0
70 15 10 340500 1702.5 Cfé%i?ﬂ"" 52@0 9.3012 10.07
70 15 10 340500 1702.5 C&%’ZRAM 52@0 9.2749 9.957
70 15 10 340500 17025 %Eéogm" 52@0 9.2878 10.07
70 15 15 340500 1702.5 CF(SSEEM 79@0 14.086 14.86
70 15 15 340500 1702.5 Cfé%i?ﬂ"" 79@0 14.114 14.98
70 15 15 340500 17025 C&%’ZRAM 79@0 14.126 14.85
70 15 15 340500 17025 %Eéogfl\“ﬂ" 79@0 14.008 14.89
Sporton International Inc. (ShenZhen) Page Number 1 A10-4 of 23
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N70(5M)_CP- N70(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

et 11.00 48

[Center 1.702500 GHz Bideo BW 150,00 kHz* Span 10 Mz, (Center 1.702500 GHz SVideo B 150,00 kHz' Span 10 MKz|
[#Res B 51,000 kHz Sweep 4.80 ms (1001 pts) #Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|
2 Mstrcs

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

N70(5M)_CP-OFDM_64 N70(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

et 11.00 48
Scale/Div 10.0 B

Center 1702500 GHz Video BW 150,00 kHz" Span 10MHz (Center 1.702500 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) #Res BW 51,000 kHz Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A10-5of 23
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samranis. FCC RF Test Report Report No. : FG472418M

N70(10M)_CP- N70(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

et 11.00 48

Video BW 300,00 kHz" Span 20 M, [Center 1.70250 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N70(10M)_CP-OFDM_64 N70(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

et 11.00 48
Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, [Center 1.70250 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number : A10-6 of 23
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N70(15M)_CP- N70(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

et 11.00 48

ideo BW 470,00 kHz" Span 30 MHz, [Center 1.70250 GHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
11 Total Pawer

N70(15M)_CP-OFDM_64 N70(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

et 11.00 48
Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, [Center 1.70250 GHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A10-7 of 23
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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Report No. : FG472418M

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

/100

RT o © o N

v 1.00d8
Ref Level 30.00 dBm

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput g Tyoe: o (RM
C 00100

RT o o o

Video BW 3.0 MHz"

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue

Bm

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number : A10-10 of 23



SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

v 1.00d8
Ref Level 30.00 dBm

start 30 MHz

N70(10M)_DFT-s-

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

Function
dBm
Gl

Function Width

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Vaiue

N70(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003

= Power (WS

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

N70(10M)_DFT-s-

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ'

Function Functian Width

Bm

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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N70(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

v 1.00d8
Ref Level 30.00 dBm

start 30 MHz

N70(10M)_DFT-s-

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

OFDM_BPSK_Edge 1RB_Left_High CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

Function
dBm
Gl

Function Width

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Vaiue

N70(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003

= Power (WS

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

N70(10M)_DFT-s-

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Vaiue

Sporton International Inc. (ShenZhen)
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N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Porer [RAS)
C 00100
RT o om0 !

Speck
ScaleiDiv 10 9B

i

Video BW 3.0 MHz" Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ' Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Report No

.. FG472418M

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

5

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 50@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number : A10-15 of 23
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N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Ref Lyl Offset 11,00 48
Ref Vialue 30.00 dBm

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

| Start 1.685 GHz Stop 1.705 GHz,
4 Rarge Tabls

Measure Trace
Trace Type

Sideo BIW 91.000 kHz' ‘Span 100 kHz]
Amgllt

Sweep 1.00 ms (1001 pts)

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

[Spectrum Anaiyzer 1

(Crarnet Powse
Adten: 30 68
NG st

Ref Lyl Offset 11,00 48
Ref Vialue 30.00 dBm

&/
B, L

Start 1.685 GHz Stop 1.705 GHz

4 Range Tabls

#Video BW 91.000 kHe' Span 100 kHz
Sweep 1.00 ms (1001 pts)
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N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

A d0®  Tng FrasRun o e 2 Aten 4068
L] jold 100100
e
1 Range Rof Lyl Offset 11.00 d8
scaleDiv 100 08 ScaleiDrv 10.0 d& Ref Value 30.00 dBm

| Start 1.685 GHz Stop 1.705 GHz,
4 Range Tabls

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 1.7

a Stop 1.720 GHz|
AMRageTtle v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cH OFDM_BPSK_Outer_Full_High_CH
P_PASS

Ref Lyl Offset 11.00 d8
Ref Value 30.00 dBm

Allen 08 Tng FreeRun  Cenlar Freq 17
of AoaglHokd 500/500
4 Canlow R ™5

HPNOD: Fast

Ref Lyl Offset 11,00 48
Ref Value 30.00 dBm

Stop 1.720 GHz

Video BW $1.000 kHz* Span 100 kHz
Swaep 1.00 ms (1001 pts)

Total Channel Power

Total Power Speciral Demsity

RIECEES

N70(5M)_DFT-s- N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_BPSK_Edge_1RB_Left_ Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Ref Lyl Offset 11.00 d8

Ref Value 30.00 dBm

Ref Lyl Offset 11,00 48
Ref Vialue 30.00 dBm

Stop 1.705 GHz

Stop 1.720 GHz
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